JONWAY YY150T-12 Parts

K1 THA Model  |YY150T-12
Draft 1 EXHAUST MUFFLER Part No. |YYLY15001000
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NO. Part NO. Chinese Name Description QTY
1 H 75 AR (B, T 2 B ) 1
1 VH A AR SR (B, AN Al ) 1
1 |YYLY15001001 VH P AR AR Pipe, Exhaust Muffler 1
2 |YYLY15001002 HE RS Front Tube, Exhaust Muffler 1
3 |YYLY15001003 T 75 s T Washer, Exhaust Outlet 1
4 |[YYLY15001004 o Washer 2
5 |YYLY15001005 H 7 25 a AR REM6 Cap Nut, M6*32 2
6 |YYLY15001006 AR (ZMAEA) Asbestos Gasket, Muffler 1
7 |GBI/T5789-M8x16 2B MBx16 Flange Bolt, M8x16 3
8 |YYLY15001007 I 7B AR [ E R Fixing Ring, Muffler 2
9 [YYLY15001008 IR 4 Rubber Cushion Strip, Muffler Fixing Ring 2
10 |YYLY15001009 B 7715 W) Bt Connecting Plate, Engine 1
11 |GB/T5789-M8x50 122 2 HM8%50 Flange Bolt, M8x50 1
12 |GB/T5789-M8x60 152212 MBx60 Flange Bolt, M8x60 1
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K 2 =l Model  |YY125T-12
Draft 2 FRAME Part No. |YYLY15002000

NO. Part NO. Chinese Name Description QTY
1 |YYLY15002001 =g Frame 1
2 [YYLY15002002 VAL Engine Mount 1
3 |YYLY15002003 Zh 11 R BE g rhih Cushioning Rubber, Engine Mount 2
4 |YYLY15002004 2 5HM10 X 1.25X 280 Engine Mount Bolt, M10x1.25x280 1
5 | GB/T6185.2-M10x1.25 | 5 4 #££FM10%1.25 Lock Nut, M10x1.25 1
6 |GB/T5789-M10x1.25x55 | 2% i} M10x1.25%55 Flange Bolt, M10x1.25x55 )
7 |YYLY15002005 % & 11x  18x5.5 Collar, ¢ 11x ¢ 18x5.5 1
8 |YYLY15002006 feili % L. Side Holder 1
9 |YYLY15002007 YEPUES R. Side Holder 1
10 [YYLY15002008 JRE A R Holder, Seat Lock 1
11 |YYLY15002009 s T Ry 2% Cable, Seat Lock 1
12 |GB/T5789-M6x16 IZFEM6x16 Bolt, M6x16 6
13 |YYLY15002010 ) W\ <7 48 Bracket, Horn 1
14 |GB/T5789-M8x12 B M8 x12 Bolt, M8x12 2
15 |YYLY15002011 LA Statutory Inscription Plate 1
16 |GB/T12615 B RRANET Rivet, Statutory Inscription Plate 2
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3 ESZ IlFES

Model YY125T-12

Draft 3 MAIN / SIDE STAND

Part No.

YYLY15003000

'

e,

NO. Part NO. Chinese Name Description QTY
1 |YYLY15003001 Esa Main Stand Assy 1
2 |YYLY15003002 F KA E T-Collar, Main Stand 2
3 |GB/T5789-M10x30 VL IEAM10X 30 Flange Bolt, M10x30 )
4 |YYLY15003003 Je S L8 P Side Spring, Main Stand 1
5 [YYLY15003004 F B Ap Spring, Main Stand 1
6 |YYLY15003005 F AR b Retainer Rubber, Main Stand 1
7 |GB/T5789-M6x30 15215 FEMG X 30 Flange Bolt, M6x30 1
8 |YYLY15003006 =7 45 Side Stand Assy 1
9 [YYLY15003007 ) 7 B8 A7 i 55 Spring, Side Stand 1
10 |YYLY15003008 =7 B8 Py s Side Spring, Side Stand 1
11 |YYLY15003009 ) <7 28 W2 4 Bolt, Side Stand 1
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4 J& e Model  [YY125T-12
Draft 4 REAR BAGGAGE RACK Part No. |YYLY15004000
NO. Part NO. Chinese Name Description QTY
1 |YYLY15004001 A Handle, Baggage Rack 1
2 |YYLY15004002 WMBE TR Baggage Rack 1
3 |GB/T5789-M8x12 L2 M8X 12 Flange Bolt,M8x12 2
4 |GBIT5789-M6x16 15 B FEM6X16 Flange Bolt,M6x16 2
5 |GB/T5789-M6x12 L2 MEX 12 Flange Bolt,M6x12 4
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K5 3 AR5 R

Model YY125T-12

Draft 5

HANDLE, METER CASE

Part No. [YYLY15005000

NO. Part NO. Chinese Name Description QTY
1 |YYLY15005001 5 AT Handle Comp 1
2 |YYLY15005002 BEE Lock Collar 1
3 |GB/T6187.1-M10 V£ 2BV IEREMI0 Flange Lock Nut, M10 1
4 |GB/T5789-M10x50 V52 IEAEM10%50 Flange Bolt, M10x50 1
5 |YYLY15005003 4R (A 00T 22 3 5¢) Case, Front Turning Light 1
6 |[YYLY15005004 e+ Case, Meter 1
7 |YYLY15005005 ey vk R. Window Len, Front Disc. Brake 1
8 |YYLY15005006 e B AN 3B 35 L. Window Len, Rear Disc. Brake 1
9 |GB/T845-ST4.2x12 H BIE4TST4.2%12 Screw, Tapping ST4.2x12 8
10 |GB/T818-M5x30 |52 B SR kM5 %30 Bolt, M5x30 1
11 |GB/T845-ST4.8x16 H BIE4TST4.8%x16 Screw, Tapping ST4.8x16 6
12 |YYLY15005007 EIEFE Cover, L. Handlebar 1
13 |GB/T845-ST4.2x12 H BUBETST4.2x12 Screw, Tapping ST4.2x12 2
14 |YYLY15005008 LT E Cover, R. Handlebar 1
15 |GB/T845-ST4.2x12 H BIE4TST4.2%12 Screw, Tapping ST4.2x12 2
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6 PTG MG INR DT R Model  [YY125T-12
Draft 6 HANDLEBAR, REAR VIEW MIRROR, CABLE & SWITCH Part No. YYLY 15006000
NO. Part NO. Chinese Name Description QTY
1 |YYLY15006001 T € JRE Holder, Throttle at Right Handle 1
2 [YYLY15006002 VT B B Rear Holder, Throttle Cable 1
3 |GB/T818-M5x30 T S T M5%30 Screw, M5x30 2
4 |YYYL15006003 FAET- BT THAE) Rubber Grip, R. Handle(Throttle Control) 1
5 |YYYL15006004 TS Throttle Cable 1
6 |YYYL15006005 ERFE Rubber Grip, L. Handle 1
7 |YYYL15006006 a4 Rear View Mirror, L. 1
8 [YYYL15006007 K EMES R E Rubber Cover, L. Rear View Mirror 1
9 |YYYL15006008 A G AR g A Rear View Mirror, R. 1
10 [YYYL15006009 L EMESRE Rubber Cover, R. Rear View Mirror 1
11 |GB/T70.1-M8x35 7S A B2 A2 M8 X35 Inner Hex Bolt, M8x35 2
12 |YYYL15006010 BRI IR E Rubber Collar, R. & L. Rear View Mirror 2
13 [YYYL15006011 ST o0 Electric Start Switch 1
14 |YYYL15006012 KATTFo= Headlight Switch 1
15 |YYYL15006013 i) W\ FF & Horn Switch 1
16 [YYYL15006014 ea JF o Turning Light Switch 1
17 |YYYL15006015 AT I o6 Dimmer Switch 1
18 |YYYL15006016 ORI Passing Switch 1
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7 YA

Model YY125T-12

Draft 7 FUEL TANK

Part No. [YYLY15007000

7
|
1o 11 & s
- @ a—14
NO. Part NO. Chinese Name Description QTY
1 [YYLY15007001 VR IAL 2% Fuel Level Sensor 1
2 |YYLY15007002 AL KPS R AR Block Cap, Sensor 1
3 |YYLY15007003 AR e ES) Oil Seal Gasket for Sensor 1
4 |YYLY15007004 W Fuel Tank Assy 1
5 |GB/T5789-M6x16 12 M6%16 Bolt, M6x16 2
6 |YYLY15007005 AR 25 Cap Assy, Fuel Tank 1
7 |YYLY15007006 AR B AR Block Cap, Fuel Tank 1
8 |GB/T5789-M8x16 B2 FEM8x16 Bolt, M8x16 2
9 |YYLY15007007 WAE T % Fuel Valve Assy 1
10 |YYLY15007008 RIME Fuel Tube *
11 |YYLY15007009 SR Fuel Filter 1
12 [YYLY15007010 WE R 65 Clip, Fuel Tube o5 4
13 |YYLY15007011 TEE Vacuum Air Tube ¥
14 |YYLY15007012 WERE o4 Clip, Fuel Tube ¢4 )




K8 J7 AR IR E Model  |YY125T-12
Draft 8 STEERING / FRONT SHOCK ABSORBER Part No. |YYLY15008000

NO. Part NO. Chinese Name Description QTY
1 |YYLY15008001 FmeE Top Protrude, Steel Ball Bowl Assy 1
2 |YYLY15008002 Tm4eE Bottom Concave, Steel Ball Bowl Assy 1
3 |YYLY15008003 NECHR Lower Bridge Assy, Steer Stem 1
4 |GB/T5789-M10x1.25x35 |#2f2M10x1.25%35 Bolt, M10x1.25%35 4
5 |YYLY15008004 AV S 2% L. Front Shock Absorber 1
6 |[YYLY15008005 BT E oS R. Front Shock Absorber 1
7 |YYLY15008006 BT R Y Front, Front Mudguard 1
8 |[YYLY15008007 K S MEETM6x 12 Screw, M6x12 4
9 |YYLY15008008 BIES VR AR 5 Rear, Front Mudguard 1
10 |Y'YLY15008007 K S MEETM6x 12 Screw, M6x12 2
11 [YYLY15008009 /N Sk IEETMBX12 Screw, M6x12 1
12 [YYLY15008010 & FrM6 Clamp Nut M6 1
13 |YYLY15008011 3z Clip 1
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K9 iIES

Model YY125T-12

Draft 9

FRONT WHEEL

Part No. [YYLY15009000

Q@ 3
NO. Part NO. Chinese Name Description QTY
1 [YYLY15009001 AT FEHiM12x245 Axle, Front Wheel, M12x245 1
2 |YYLY15009002 EIE %] Rim, Front Wheel 1
3 |YYLY15009003 BiECHh g EH S Separate Collar Set, Front Wheel Axle 1
4 [YYLY15009004 ki Tyre, Front Wheel 130/60-13 1
5 |YYLY15009005 ST Tubeless Valve 1
6 |YYLY15009006 I Cap, Tubeless Valve 1
7 |YYLY15009007 1Ll 8 (ZE T B AR TR Count Gear Box, Odometer 1
8 [YYLY15009008 HEERLE Cable, Odometer 1
9 |YYLY15009009 HE d 12x923x21 Collar, ¢12x¢23%x21 1
10 |GB/T6187.1-M12 V520 KR REM12 Flange Lock Nut, M12 1
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K 10 RIS 1 5 %

Model

Draft 10

FRONT HYDRAULIC BRAKE

Part No. [YYLY15010000

NO. Part NO. Chinese Name Description QTY
1 |YYLY15010000 BV E ) 5h 28 s il Front Hydraulic Brake System 1
2 |YYLY15010001 TIEER Cap, Front Hydraulic Cylinder 1
3 |GB/T5789-M6x22 £ 22 ZHEME%22 Flange Bolt, M6x22 )
4 |YYLY15010002 gl Front Hydraulic Cylinder Comp 1
5 |YYLY15010003 R B FAR Lever, Right Handle 1
6 |YYLY15010004 FIE Bolt, Front Brake Lever 1
7 |GB/T6187.1-M6 PR =y S EA Y [ Flange Lock Nut, M6 1
8 |YYLY15010005 BRI ZEF o2 Switch, Front Brake 1
9 |YYLY15010006 ERES IS5 Wire Cable, Front Brake Switch 1
10 |GB/T818-M4x12 T F R RIRETMAX 12 Screw, M4x12 1
11 |GB/T95-$ 4 FEPE b 4 Plain Washer, ¢4 1
12 |GB/T93- ¢ 4 b 47513 HL ] Spring Washer, @4 1
13 |YYLY15010007 B R A Connect Bolt, Hose, Front Brake 2
14 |YYLY15010008 IS Copper Washer 4
15 |YYLY15010009 R W Hydraulic Hose, Front Brake 1
16 [YYLY15010010 WEHRE % E Clip, Front Hydraulic Hose 1
17 |YYLY15010011 i Caliper Comp, Front Brake 1
18 |GB/T5789-M8x25 12 22 MEFE M8 X 25 Flange Bolt, M8x25 2
19 [YYLY15010012 ABSHL1F ABS Assy 1
20 |YYLY15010013 R A5 4] 48 Brake Plate Assy, Front Brake 1
21 |YYLY15010014 B R [ S8 WE AR Bolt, Brake Plate Assy, Front Brake 2
22 |YYLY15010015 Tl ) 2 4H A Brake Disc. Assy, Front Wheel 1
23 |GBIT2672-M8x25 P 7N F 5 FEMBx 25 Inner Hex Bolt, M8x25 3
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11 Ja ke Model  |YY125T-12

Draft 11 REAR WHEEL Part No. [YYLY15011000

Part NO. Chinese Name Description QTY
1 |YYLY15011001 JaEcHE Rim, Rear Wheel 1
2 |[YYLY15011002 IG5 A Tyre, Rear Wheel 130/60-13 1
3 |YYLY15011003 SITeE Tubeless Valve 1
4 |YYLY15011004 S Cap, Tubeless Valve 1
5 |YYLY15011005 ATE ¢17xp25%22 Collar, p17x@25%22 1
6 |YYLY15011006 HHEIL g17xg25%5 Collar II, 17%¢25x5 1
7 |GB/T6187.1-M16 TR LAV IZREM16 Flange Lock Nut, M16 1
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K 12 )RR IESIET Model  |YY125T-12
Draft 12 REAR HYDRAULIC BRAKE Part No. |YYLY15012000
K%
Pﬂ-—.
a1 ‘rﬁ_"

Chinese Name

NO. Part NO. Description QTY
1 |YYLY15012000 5 T ) B 3% R R Rear Hydraulic Brake System 1
2 |YYLY15012001 Ja A 3R R B Cap, Rear Hydraulic Cylinder 1
3 |GBIT5789-M6x22 IEHEMEx22 Bolt, M6x22 9
4 |YYLY15012002 Ja R E% Rear Hydraulic Cylinder Comp 1
5 |YYLY15012003 J& BTN Lever, Left Handle 1
6 |YYLY15012004 FHE Bolt, Rear Brake Lever 1
7 |GBIT6187.1-M6 £ 22K IEREM6 Flange Lock Nut, M6 1
8 |YYLY15012005 JaMZEF R Switch, Rear Brake 1
9 |YYLY15012006 JE R ZETT 2k Wire Cable, Rear Brake Switch 1
10 |GB/T818-M4x12 T F R RIRETMAX 12 Screw, M4x12 1
11 |GB/T95- % 4 FEPE b 4 Plain Washer, ¢4 1
12 |GB/T93-¢ 4 b 45135 T [E] Spring Washer, ¢4 1
13 [YYLY15012007 WA ERERS Connect Bolt, Hose, Front Brake 2
14 |YYLY15012008 Y Copper Washer 4
15 |YYLY15012009 Ja W s Hydraulic Hose, Rear Brake 1
16 |YYLY15012010 WENE % F Clip, Rear Hydraulic Hose 1
17 |YYLY15012011 JaR N Caliper Comp, Rear Brake 1
18 |GB/T5789-M8x25 V525 A MBX25 Bolt, M8x25 2
19 [YYLY15012012 ABSZ1F ABS Assy 1
20 |YYLY15012013 PR 2H A Brake Plate Assy, Rear Brake 1
21 |YYLY15012014 o R EE R [ A8 WE AR Bolt, Brake Plate Assy, Rear Brake 2
22 |YYLY15012015 Jo RE R AL 2 A Brake Disc. Assy, Rear Wheel 1
23 |YYLY15012016 o R £ B A B A Fixing Bolt, Rear Brake Disc. 3
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K 13 AR Model  |YY125T-12
Draft 13 SEAT Part No. |YYLY15013000
1

NO. Part NO. Chinese Name Description QTY
1 |YYLY15013001 JEER Seat Assy 1
2 |YYLY15013002 Rl A Axle Pin, Seat 1
3 |GB/T5789-M6x16 12 M6%16 Bolt, M6 X 16 1
4 |YYLY15013003 Rl S AE N Seat Decorating Belt 1
5 |GB/T6177.1-M6 IZEEEM6 Nut, M6 2
6 |GB/T95-¢6 D6 Plain Washer, ¢6 4
7 |GB/T818-M6x22 + 78K IRETM6x22 Screw, M6x22 9
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14 Hil T =T 37 26 A

Model YY125T-12

Draft 14 FRONT COVER, SHIELD & LUGGAGE CARRIER

Part No. [YYLY15014000

e
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NO. Part NO. Chinese Name Description QTY
1 |YYLY15014001 Hi TH] 25 Front Cover 1
2 |GB/T845-ST4.2x16 H W HEETST4.2x16 Screw, Tapping ST4.2X 16 6
3 |GB/T845-ST4.8x16 H W R4TST4.8x16 Screw, Tapping ST4.8X 16 2
4 |YYLY15014002 SEFr4.2mm Clamp, 4.2mm 10
5 |YYLY15014003 RS Front Shield 1
6 |GBI/T9074.1-M6x16 T B EMEX 16 Bolt with Washer, M6x16 )
7 |1YYLY15014004 & F M6 Clamp Nut, M6 2
8 |YYLY15014005 e aE R Left Intake Fender 1
9 |YYLY15014006 Ak X Right Intake Fender 1
10 |GB/T845-ST4.8X12 HBURETST 4.8x12 Screw, Tapping ST4.8X 12 4
11 [YYLY15014007 T HA Front Luggage Carrier 1
12 |GB/T6177.1-M6 IZEEM6 Nut, M6 1
13 [YYLY15014008 T HFE Cover, Front Luggage Carrier 1
14 |YYLY15014009 T HiFS8 Lock Assy, Front Luggage Carrier Cover 1
15 |YYLY15014010 A A Hook, Helmet 1
16 |GB/T845-ST4.2x16 H W HEETST4.2x16 Screw, Tapping ST4.2X 16 2
17 |YYLY15014011 S Cover, Chassis No. 1
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15 JI0 B SIS AR E A AR ) R T R Model  |YY125T-12
Draft 15 FOOTREST, LUGGAGE CABINET & ITS FRONT COVER Part No. YYLY15015000

NO. Part NO. Chinese Name Description QTY
1 |YYLY15015001 TR JEC AR Footrest Base Panel 1
2 |YYLY15015002 B iRkEM6x16 Step Bolt, M6x16 )
3 |GB/T5789-M6x38 22 ke M6 %38 Bolt, M6x38 )
4 [YYLY15015003 IR L. Cover, Battery 1
5 |YYLY15015004 A E R. Cover, Battery 1
6 |GB/T845-ST4.8x16 H W HEETST4.8x16 Screw, Tapping ST4.8X 16 6
7 |YYLY15015005 T2 /NS B L. Small Footrest Panel 1
8 |YYLY15015006 A5 7N S AR R. Small Footrest Panel 1
9 |YYLY15015007 Z AR = Front Cover, Luggage Cabinet 1
10 |YYLY15015008 T B Cap, Front Cover, Luggage Cabinet 1
11 |GB/T845-ST4.8x16 H W R4TST4.8x16 Screw, Tapping ST4.8X 16 14
12 [YYLY15015009 & Fr4.2mm Clamp, 4.2mm 14
13 [YYLY15015010 T J7 Rubber Mat 1
14 [YYLY15015011 FEHR Left Shield 1
15 |YYLY15015012 FHR Right Shield 1
16 |GB/T818-M6x16 - F AL IRETMEX16 Screw, M6 X 16 2
17 |GB/T845-ST4.8x12 H WRETST4.8x12 Screw, Tapping ST4.8X12 4
18 |YYLY15015013 ZEHR PRI AR Fender, Frame 1
19 |GB/T5789-M6x12 HEFEMBEX12 Bolt, M6x12 4
20 |YYLY15015014 ZMFE Luggage Cabinet 1
21 |GB/T9074.14-M6x16 it B IZ 4 M6E X 16 Bolt with Washer, M6x16 4
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16 ERLSTRT Model YY125T-12
Draft 16 SIDE & REAR COVERS Part No. [YYLY15016000
—a—7
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INO. Part NO. Chinese Name Description QTY
1 |YYLY15016001 BRI L. Decorating Cover 1
2 |YYLY15016002 AR R. Decorating Cover 1
3 |GB/T5789-M6x16 122 W2 FEM6 X 16 Flange Bolt, M6x16 2
4 |YYLY15016003 JINTE BETT R L. Decorating Plate 1
5 |YYLY15016004 JINA BEA AR R. Decorating Plate 1
6 |YYLY15016005 5 AR Rear Central Decorating Cover 1
7 |YYLY15016006 J& Fr4.2mm Clamp, 4.2mm 6
8 |GB/T845-5T4.8x12 H K247 4.8x12 Screw, Tapping ST4.8X 12 4
9 |YYLY15016007 Ja3r 4% Rear Shield 1
10 |GB/T845-ST4.8x16 HBUIR%5T4.8%16 Screw, Tapping ST4.8X 16 2
11 |YYLY15016008 JE S (BEH) Lock Assy, Seat 1
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17 IEE{SEN

Model YY125T-12

Draft 17 REAR MUDGUARD

Part No. [YYLY15017000

INO. Part NO. Chinese Name Description QTY
1 |YYLY15017001 JEE RS R B A S 2R Right Bracket, Rear Mudguard 1
2 [YYLY15017002 JE A PY YRR A 2 3R Left Bracket, Rear Mudguard 1
3 |GB/T5789-M8x16 15 MR M8x 16 Flange Bolt, M8x16 )
4 |GB/T9074.1-M6x16  |#rHIZETM6%16 Screw with Washer, M6x16 4
5 |YYLY15017003 JEERSR R Rear Mudguard, Rear Wheel 1
6 |YYLY15017004 PLK Splash Fender 1
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18 [rmk

Model YY125T-12

Draft 18 REAR SHOCK ABSORBER

Part No. [YYLY15018000

NO. Part NO. Chinese Name Description QTY
1 |YYLY15018001 JE VR A Rear Shock Absorber Assy
2 |GB/T5789-M10x40 152 BB AEM10%40 Flange Bolt, M10x40
3 |GB/T5780-M8x32 7N Sk B R M8 32 Hex Bolt, M8x32
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K19 EHLZR Model  |YY125T-12
Draft 19 WIRE HARNESS Part No. |YYLY15019000

KRR AR R R LR IR

NO. Part NO. Chinese Name Description QTY
1 [YYLY15019001 F s Wire Harness 1
2 |YYLY15019002 i\ Horn 1
3 [YYLY15019003 RBiR Winker Relay 1
4 |YYLY15019004 RIS & Fuse Box 1
5 [YYLY15019005 [y 22 Fuse 7A 9
6 |YYLY15019006 oA/ Strip Set#i? 8
7 |YYLY15019007 BRI A (T80 Ignition Switch 1
8 |YYLY15019008 ESL9SY5 Ignition Switch 1
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K 20 & il

Model YY125T-12

Draft 20 BATTERY

Part No. [YYLY15020000

-
4
/| )
=) 1
2
NO. Part NO. Chinese Name Description QTY
1 |YYLY15020001 EHIL12V7IAH Battery 12V7An 1
2 [YYLY15020002 N 457 Cable, Positive Pole 1
3 |YYLY15020003 TR, 55k 2k Cable, Grounding 2
4 |GBIT29.2-M6x10 +- BN SR MEx10 | Bolt, M6x10 2
5 |YYLY15020004 T Block 2
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K 21 R Model  |YY125T-12
Draft 21 METER Part No. |YYLY15021000

NO. Part NO. Chinese Name Description QTY
1 [YYLY15021001 e Meter Assy 1
2 [YYLY15021002 I LA (R RS Wire Cable, Meter 1
3 |YYLY15021003 {URAT T ¥12V3W Bulb, Meter Light 12V3W 4
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K 22 B FRAT Model  |YY125T-12

Draft 22 HEADLIGHT Part No. [YYLY15022000

NO. Part NO. Chinese Name Description QTY
ATHITRAT K
1 [YYLY15022001 BT A A (TEAT e 4k) Headlight Comp29.5 1
2 |YYLY15022002 KATHT #812V35W/35 Bulb, Headlight 12V35W/35W 2
3 |YYLY15022003 BN X H812VEW Bulb, Position Light 12V 5W 2
4 |YYLY15022004 KIT 4 Wire Cable, Headlight 1
5 |YYLY15022005 Bi 20 ¥ e 35 Dustproof Rubber Cover 2
6 |YYLY15022006 eSS Clip, Light Holder 2
7 |YYLY15022007 KT VL[ B B 1
8 |GB/T95-95 HBH OG5 Washer, @5 2
9 |GB/T845-ST4.2x12 HBIRETST4.2x12 Screw, Tapping ST4.2X 12 2
10 |GB/T9074.1-M6x16 5 BAZETM6x16 Screw with Washer, M6x16 4
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P 23

EEE

Model YY125T-12

Draft 23

FRONT TURNING LIGHT

Part No. [YYLY15023000

NO. Part NO. Chinese Name Description QTY
1 |YYLY15023001 B ZE e ) kT L. Front Turning Light Assy 1
2 |YYLY15023002 B 7T R. Front Turning Light Assy 1
3 |YYLY15023003 By A Len, L. Front Turning Light 1
4 [YYLY15023004 RIS AT & Len, R. Front Turning Light 1
5 |YYLY15023005 AT AT 12VI0W Bulb, Front Turning Light 12V10W 2
6 |YYLY15023006 B A B ) ST AT 26 Wire Cable, L. Front Turning Light 1
7 |YYLY15023007 B M kT kT 26 Wire Cable, R. Front Turning Light 1
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24 =294) Model  |YY125T-12
Draft 24 REAR LIGHT Part No. |YYLY15024000

NO. Part NO. Chinese Name Description QTY
1 |YYLY15024000 Ja BAT Bk Rear Light Assy 1
2 |YYLY15024001 J5 B AT e Holder, Rear Light 1
3 |GB/T5789-M6x12 15 LB FEMEX12 Flange Bolt, M6x12 4
4 [YYLY15024002 JG BT & Lens, Rear Light 1
5 |GB/T845-ST4.2x16 H KIR4TST4.2x16 Screw, Tapping ST4.2X 16 2
6 |[YYLY15024003 Jo A AT B Lens, L. Rear Turning Light 1
7 |YYLY15024004 e A Lens, R. Rear Turning Light 1
8 |YYLY15024005 JG BT KT & Wire Cable, Rear Light 1
9 |YYLY15024006 J& BT 4T 12VEW/21wW Bulb, Rear Light(12V/5w/21w) 1
10 |YYLY15024007 J& ¥ AT AT 12V10W Bulb, L. & R. Turning Light (12V,10w) )
11 |YYLY15024008 Ja T 4T 12vEW Bulb, Rear Registration Plate Light 1
12 |YYLY15024009 J5 R AT BB Lens, Rear Registration Plate Light 1
13 |GB/T845-ST4.2x12 H BRETST4.2x12 Screw, Tapping ST4.2X 12 2
14 [YYLY15024010 5 S 5T R Rear Retro Reflecting Device 1
15 |GB/T6177.1-M5 222 REMB Flange Nut, M5 1
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Kl 25 RENHLR R IER

Model YY125T-12

Draft 25 ENGINE COMP & AIR CLEANER

Part No. [YYLY15025000

NO. Part NO. Chinese Name Description QTY
1 |YYLY15025001 R Engine Assy 1
2 [YYLY15025002 Wy R Air Inlet Pipe 1
3 |YYLY15025003 K45 Clip 1
4 |YYLY15025004 WeLES Carburetor Assy 1
5 |YYLY15025005 73 Aiir Cleaner Assy 1
6 |GB/T5789-M6x16 1L IE M6 16 Bolt, M6x16 2
7 |YYPT15025006 = B Ignition Coil Assy 1
8 |GB/T818-M6x35 AL IR ETM6x35 Screw, M6x35 1
9 |YYPT15025007 9% L 2R Starter Relay 1
10 |YYPT15025008 fa k2 Rectifier 1
11 |GB/T5789-M6x16 1L Z IR M6x16 Bolt, M6x16 1
12 |YYZL15025009 CDI( 51K #%) CDI 1
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26 BE 4 T A,

Model YY125T-12

Draft 26 TOOLS ASSY

Part No. [YYLY15026000

1
NO. Part NO. Chinese Name Description QTY
1 |YYPT00026001 LB 22 T] Double Ended Screw Driver 1
2 [YYPT00026002 FoTF Screw Driver Socket 1
3 [YYPT00026003 8-10H O F Double Ended Spanner 8-10 1
4 |YYPT00026004 NN FAIRTF Inner Hex Spanner 1
5 |YYPT00026005 KALEEE Spark Plug Socket 1
6 |YYPT00026006 THLS Tools Bag 1
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K 27 75 e Model  |YY125T-12
Draft 27 AIR CLEANER Part No. |YYLY15027000

NO. Part NO. Chinese Name Description QTY
EiER B 1

1 |YYLY15027001 YRR Body, Air Cleaner 1
2 |YYLY15027002 4LTES Paper Filter Core 1
3 |YYLY15027003 RS Sponge Filter Core 1
4 |YYLY15027004 HER DR E Air Intake Pipe Sponge Filter Core 1
5 |YYLY15027005 T R Sponge Core Fence 9
6 |GB/T845-ST4.8x12 HIXMEETST4.8%x12 Screw, Tapping ST4.8x12 6
7 |YYLY15027006 7Rk 8 s Cover, Air Cleaner 1
8 |GB/T845-ST4.2x12 HBIEETST4.2x12 Screw, Tapping ST4.2x12 8
9 |YYLY15027007 TS Air Intake Pipe 1
10 [YYLY15027008 K4 Large Fixing Ring 1
11 |YYLY15027009 IR Small Fixing Ring 1
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